XL1200 Limited Yamaha - Rev. Date 05-25-00 - Document 1214

[tem Oty  Part Number
1 3 COMASMO0690
2 1 COMASM0824
3 1 COMASM0821
4 1 COMASM0822
5 1 COMASM0823
6 1 COMCH12008-B
7 1 COMCH12008-C
8 1 COMCH12008-D
9 1 COMASM0825
10 1 COMASMO0826
1 1 COMASM0827
12 1 COMASM0828
13 1 COMASM0829
14 1 COMASM0830
15 1 COMASM0832
16* 6 COMASMO0790
17+ 12 COMFAS0050
18¢ 6 COMFAS0002
19+ 9 COMCLP0020
20 3 COMHOS00703
21* 2 COMHOS00702
20+ 13 COMCLP0010
23 7 COMFAS0086
24+ 6 COMFAS0046
25+ 1 COMFAS0280
26 5 COMFAS0100
27 6 COMFAS0040
28 1 COMBRK0214
29 3 COMGAS0150

* Part of Hardware Kit

Factory Pipe
Bill Of Materials

Yamaha XL 1200 Limited Triple Pipes

Part Description

Yam GP 800/X L1200 flange A ssy.

XL1200 Rear Collector Assy.

XL1200 Mag Chamber Assy.

XL 1200 Center Chamber Assy.

XL1200 PTO Chamber Assy.

Mag Stinger Tailpipe (long S-bend)

Center Stinger Tailpipe (45 deg. Bend)

PTO Stinger Tailpipe (short S-Bend)

XL1200 Mag Bracket-Mount Assy.

XL1200 PTO Upper Bracket-Mount Assy.
XL1200 PTO Lower Bracket-Mount Assy.
XL1200 Filter Block Assy.

XL1200 Water Exit Manifold Assy.

XL1200 Cylinder Head Exit Waterlines

XL 1200 Hardware Kit (Consisting of Parts #16-29)
Stainless Steel Exhaust Springs (with clear hose cover)
10mm X 40mm Hex Head Bolts

10mm Stainless Steel Spring Hook

#32 Stainless Steel Hose Clamp

1-3/4" X 2-1/2" Silicone Coupler

1-3/4" X 4" Silicone Coupler

#6 S.S. Steel Hose Clamp

3/8" S.S. Flat Washers

10mm X 30mm Flange Head Bolt

3/8"-16 X 1" S.S. Hex Head Bolt

3/8"-16 X 3/4" S.S. Hex Head Bolt

10mm S.S. Lock Washer

XL 1200 Center Chamber to Mag Case Bracket
7-1/2" long Graphite/Kevlar Sealing Ring

Required Parts Not Included in Kit: Aftermarket Rev Limiter/Ignition Module, Aftermarket Flamearrestors and
Aftermarket Top Loader Intake Pump Grate and Ride Plate!

- CHECK CONTENTSAGAINST BILL OF MATERIALS. REPORT ANY SHORTAGES WHERE YOU

PURCHASED YOUR FACTORY PIPE.

- READ ALL INSTRUCTIONS CAREFULLY BEFORE STARTING INSTALLATION.
- DO NOT USE THE STOCK IGNITION MODULE, ENGINE DAMAGE WILL OCCUR IF THE STOCK

IGNITION TIMING CURVE IS USED.

- AN AFTERMARKET INTAKE GRATE AND/OR RIDE PLATE MUST BE USED WITH THIS
EXHAUST SYSTEM! INCREASED SPEEDSWILL RESULT IN DANGEROUS HANDLING WITHOUT
THESE CHANGES!



XL1200 Limited Yamaha - Rev. Date 05-25-00 - Document 1214
Factory Pipe
| ngtructions
Yamaha XL 1200 Limited Triple Pipes

Disconnect the battery and remove the power valve servo, cables with the bracket. Completely remove
the stock exhaust/catdic converter system up to the waterbox. Remove the two studs on the center
cylinder. Retain the stock waterbox rubber hose coupler, the stock 3/8" waterlines attached to the side
squirters and the stock front engine case bracket. Remove the stock front air silencer and carburetor
flame arrestors. Retain one of the rubber mounts and bolt.

Ingdl an aftermarket top loader intake grate and ignition system (or rev limiter/CDI module) as per the
manufacturers ingtructions.

Ingal the flanges (Item# 1) with the 10mm x 40mm bolts (Item #17) and spring hooks (Item #18).
Face the hooks outward at a 45 degree angle (Fig. #1). Torque al flange bolts to 30ft. Ibs. Ingtdl the
three graphitelkevlar sedling rings (Item #29) into the flanges. Ingtall thefilter block assy. (Item #12) on
the right side below the carburetors and route the waterlines to the exhaust sde. Note: When routing
waterlinesunder engine be surethat they stay clear of thecarb linkage. Usea zip tie or other
meansto secure water lines and keep them clear of this area. Connect the front three non-filtered
waterlines on the filter block assy. to the fittings on the exhaust flanges and secure with #6 hose clamps
(Item #22). Disconnect the stock “Y” from the 3/8" inlet waterline and move the line through the right
gdefirewdl hole where the %2' outlet lineis located. Then move the V2" outlet line to the firewdl hole
where the pump inlet line was removed. Regitach the “Y” with the red flush line so that it crosses over
the drive shaft cover (Fig#2& 3).

Remove the rubber mount from the center chamber bracket (thiswill be reingtdled later). Ingtdl the
Mag and Center chambers (item #3, 4) in the boat together. Start with the pipes vertical and then rotate
down and in. Sip them into the flanges (figure #4, 5) then secure the chambers with the exhaust springs
(item #16). Note: A small amount of grease on the O-ringswill allow them to didein easy.

Ingal the Mag bracket (item #9) using two 10mm X 30mm bolts (item #24). Torque bolts to 30ft.|bs.
Attach Mag chamber to bracket using the 3/8" X 1" bolt (item #25) and 3/8" flat washer (item #23) on
the exhaust side mount and a3/8" X 3/4" bolt (item #26) and washers on the carburetor side mount.
Note: Install the 3/8" X 1" bolt on the chamber first. Ingdl the lord mount that was removed from
the Mag chamber onto the Mag case bracket (item #28) then ingtdl the retained stock rubber mount
into the other end of the Mag case bracket. Make sure the stedl collar is on the Mag Sde of the

bracket. Ingtall on the Center chamber lower mount and Mag cover using the previoudy removed 3/8"
nylock nut and washer and the stock 8mm bolt/washer and tighten (fig. #6). Ingtdl a 3/8" X 3/4" bolt
(item #26) and washer (item #23) on the upper mount of the Center chamber into the lord mount and
tighten.



XL1200 Limited Yamaha - Rev. Date 05-25-00 - Document 1214

Attach the front two filtered waterlines (the larger diameter of thefilter block isthefiltered Sde) to the
fittings on the Mag and Center chambers below the flanges. Ingtd| the rear collector assy. (Item #2) into
the waterbox coupler and rotate so that the bottom tube is 2" above hull and secure clamp (Fig#7).

Note: Water box should be pushed forward so therubber coupler isin linewith the back of the
firewall.

Note: Do not use grease or oil on silicone couplers. Use only glass cleaner or water with dish
soap if required Slip a#32 hose clamp (Item #19) over each silicone coupler on the rear collector
and leave loose. Ingal the Mag stinger tailpipe (Item #6) into the lower silicone coupler on the rear
collector. Then attach the 1 3/4" X 4"slicone coupler (Item #20) between the Mag chamber and Mag
tailpipe and secure with #32 hose clamps. Ingal the center stinger tailpipe (Item #7) into the upper
slicone coupler on the rear collector. Attach the 1-3/4"X 2-1/2"silicone coupler (Item #20) between the
center chamber and tail pipe and secure with #32 hose clamps and secure clamps on the rear collector
(Fig#8).

Ingtal the lower PTO bracket (Item #11) using two 10mm x 30mm bolts (Item #24) onto the |eft rear
engine case and torque to 30ft. Ibs.. Ingal the PTO chamber (Item #5) into the flange and secure with
exhaugt springs (Item #16). Ingtal a3/8" X 3/4" bolt and washer (Item #25,23) through the PTO
chamber into the lower mount bracket. Ingtall the PTO upper bracket (Item #10) onto the cylinder head
with the remaining two 10mm x 30mm bolts (Item #24) and torque to 30ft. Ibs. Ingtdl a3/8" X 3/4" bolt
and washer (Item #25,23) through the PTO chamber into the upper mount bracket (Fig#9). Ingtdl the
PTO stinger tailpipe (Item #8) into the upper rear collector tube coupler and attach the 1-3/4"X 2-1/2"
slicone coupler (Item #20) between the chamber and tail pipe and secure with hose clamps.

Attach the remaining waterline from the filter block assy. to the fitting on the PTO chamber and secure
with a#6 hose clamp. Attach the water exit manifold (Item #13) onto the stock %2 bypass hose and
secure with the stock clamp. Attach the three 3/8” waterlines to the outlet fitting on the end of each of
the chambers and secure with #6 hose clamps.

Note: You can also use 3 individual sdesquirtersto bypassthe exit water from the chambers.

Attach the cylinder head exit waterlines (Item #14) to the fittings on the head and the two retained
stock waterlines and side squirters at the front of the boat and secure with #6 hose clamps (Fig#10).
Reingtal power valve cables and bracket and check dl hose clamps and bolts.

Remove the stock carburetors and drill the caps to gain access to the high and low speed screws
(Fig#11) before (Fig#12) after. The best method is to use 3mm drill bit and then an “easy-out” to pull
the cap. Note: Be careful not to apply too much pressuredrilling out the capsasthe
adjustment screwsare just below the caps! Set the high speed screws at 2 turns out from closed
and reingd| the carburetors.



XL1200 Limited Yamaha - Rev. Date 05-25-00 - Document 1214
IMPORTANT NOTES
1. You mugt run fud with a minimum octane rating of 92 (premium pump fuel). Running a
lower octane fuel can cause detonation and serious engine damage.
2. Alwayswarm up the engine prior to full throttle/lhigh speed operation.

CARBURETOR ADJUSTMENTS
These carburetor recommendations arefor 730 feet above sea level. Factory Pipe testing was
performed on a stock enginewith aftermarket flamearrestors. No claims are made by
Factory Pipefor the performance, reliability or function of this exhaust system on a modified
engine. Carburetor adjustmentswill vary depending on engine modifications, fuel, altitude and
other variables. PLEASE CONSULT A QUALIFIED TECHNICIAN IF YOU ARE NOT
FAMILIARWITH TUNING YOUR CARBURETOR(S). Thesecarburetor adjustments
MUST bedoneprior to running the engine with this exhaust system. High performance
enginesrequire precisejetting and damage can occur if the carburetorsare not tuned
properly.

Main Jets.(stock)

Pilot Jets.(stock),

High Speed Screws:2-1/2 turns out, Mag, Ctr & PTO
Low speed screws.(Adjust for smoothest idle)

Needle & Seats:(stock)

Springs.(stock)



XL1200 Limited Yamaha - Rev. Date 05-25-00 - Document 1214

r"&l'o_‘a.ﬁ 0

A - d" d"' E-

B o .




XL1200 Limited Yamaha - Rev. Date 05-25-00 - Document 1214




XL1200 Limited Yamaha - Rev. Date 05-25-00 - Document 1214

ADVANCE
Samwbtme"wcessosbosdinosaBBEREEE

.
Fi N
Fi M
Fi N
Fi N
/ ..f...v
J T,
Fi )
Fi N,
/./ REV LIMIT
/1 SET TOS, 800
A N =]
v M f i
P ....f i/
“,a Dagrees BT 0G at 7,500 mx_.__ln f/m

This timing curve is what Mark

Dobson is using on his pump gas

Super Stock XL1200ktd. He is currently

using an MSD ™ Total loss ignition.

The stock rev limiter is set at about

7,000 RPM and has an unacceptable

ignition curve.

=]

a00 1000 1500 2000 2500 3000 3500 4000 4500 5000 8500 6000 6500 VOO0 7500 8000 8500 9000 5500 1000
0

RPM



